



Product Service

# CERTIFICATE

No. Z1A 110910 0003 Rev. 00

**Holder of Certificate:** **Wuyi Dexin Industry & Trade Ltd.**  
 No 31, Huanglongerlu, Huanglong Industrial Area  
 321200 Wuyi, Zhejiang  
 PEOPLE'S REPUBLIC OF CHINA

**Certification Mark:**



**Product:** **Standing step ladders**  
**Model(s):** **DX-GS503, DX-GS504, DX-GS505, DX-GS506**

<b>Parameters:</b>	Model:	DX-GS503	DX-GS504
	Step number:	2	3
	Net weight (kg):	3.28	3.94
	Model:	DX-GS505	DX-GS506
	Step number:	4	5
	Net weight (kg):	4.40	6.12

**Brand Name:** khiment

**Tested according to:** EK5/AK1 17-02.4:2021  
 AfPS GS 2019:01 PAK

The product meets the safety and health requirements of the German Product Safety Act section 20 to 22 ProdSG. The certification marks shown above can be affixed on the product. It is not permitted to alter the certification marks in any way. In addition, the certificate holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the testing and certification regulations of TÜV SÜD Group have to be complied. For details see: [www.tuvsud.com/ps-cert](http://www.tuvsud.com/ps-cert)

**Test report no.:** 704352018301-00

**Valid until:** 2026-09-17

**Date,** 2021-09-20

  
 ( Neko (Yubin) Ding )



Product Service

# Samsvarserklæring

Nr. D 110910 0007 Rev. 01

**Sertifikatsinnehaver:** **Wuyi Dexin Industry & Trade Ltd.**  
No 31, Huanglongerlu, Huanglong Industrial Area  
321200 Wuyi, Zhejiang  
PEOPLE'S REPUBLIC OF CHINA

**Produkt:** **Trappstige**

Denne bekreftelsen stadfester samsvar med gjeldende standarder på grunnlag av en frivillig kontroll av produktet. Bekreftelsen gjelder kun for kontroll og sertifisering av det testeksemplaret som ble stilt til rådighet og er ingen generell uttalelse om kvaliteten og sikkerheten i tilsvarende serieproduserte produkter. For mer informasjon, vennligst se: [www.tuvsud.com/ps-zert](http://www.tuvsud.com/ps-zert)  
Dette er en oversatt versjon. I tvilstilfelle gjelder den originale teksten på tysk/engelsk.

**Kontrollrapport nr.** 713308149-002

**Dato,** 2023-09-25

( Andreas Hüsam )

ZERTIFIKAT ◆ CERTIFICATE ◆ 認證證書 ◆ CERTIFICADO ◆ CERTIFICAT



Product Service

# Samsvarserklæring

Nr. D 110910 0007 Rev. 01

**Modell(er):** DX-GS503 / DX-GS504 / DX-GS505 / DX-GS506**Merkenavn:** Khiment & Dexin**Beskrivelse:**

Modell	DX-GS503	DX-GS504	DX-GS505	DX-GS506
Antall trinn:	2	3	4	5
Netto vekt (kg):	3,28	3,94	4,40	6,12
Tillatt belastning (kg):	150			
Materiale:	6063			
Sertifikat gyldig til:	17.09.2026			
Importør:	W. Dexin Zhang Europa / Muskattunet 14 / N-1622 Gressvik Fredrikstad			
Levarandør:	Stige Senteret AS, Bjørnstadmyra 4, 1712 Grålum, Norge			
DAkKS-akkreditering nr.:	D-PL-11321-09-00			

**Kontrollert iht.:**DIN EN 131-1:2019  
DIN EN 131-2:2017  
DIN EN 131-3:2018  
Produsentforskriften § 4-1 / § 4-2 / § 4-3 / § 4-4 / § 4-5 / § 4-6;  
FOR-2011-12-06-1359 sist endret FOR-2020-06-21-762